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Nr zlecenia wewnetrznego 450/FZ/2021/NO
® Przedmiot zlecenia

Przedmiotem zlecenia byto przygotowanie na prosbe Zleceniodawcy sprawozdania z badan|nr 143/PB-
COV/2021/NO w jezyku angielskim.

Miejsce wykonania zlecenia: Zaktad Ochron Osobistych CIOP-PIB
Pracownia Sprzetu Ochrony Uktadu Oddechowego
90-133 £ddz, ul. Wierzbowa 48

Data sporzadzenia sprawozdania: 27.05.2021r.

Uwagi: Bez pisemnej zgody CIOP-PIB sprawozdanie nie moze byé powielane fragmentarycznie, lecz
tylko w catosci.

Koniec sprawozdania
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Contract to perform testing No. 143/PB-CQV/2021/NO

Test object:
Forty three filtering half masks model MASKA PREMIUM SX00021 were tested. Test object|is shown in

figure 1. The filtering half masks were delivered by Sandex M.Szandecki, J.Szandecka Sp.j.; ul. Majowa
8; 05-092 Lomianki, Poland.

Fig. 1. Filtering half mask model MASKA PREMIUM SX00021
(Sandex M.Szandecki, J.Szandecka Sp.j.).

Place of testing: Department of Personal Protective Equipment CIOP-PIB
Laboratory of Respiratory Protactive Devices
Wierzbowa 48, 90-133 t.6dz, Poland

Samples registry number: NO1/16/2021
Samples receiving date: 17.02.2021
Date of completing the tests: 14.03.2021 — 31.03.2021

Identification of test methods:
Penetration of sodium chloride: method and requirements in accordance with EN 149:2001+A1:2009

Penetration of paraffin oil mist:  method and requirements in accordance with EN 149:2001+A1:2009

Breathing resistance: method and requirements in accordance with EN 149:2001+A1:2009
Flammability: method and requirements in accordance with EN 149:2001+A1:2009
Practical performance test: method and requirements in accordance with EN 149:2001+A1:2009
Total inward leakage: method and requirements in accordance with EN 149:2001+A1:2009
COz2 content in inhaled air: method and requirements in accordance with EN 149:2001+A1:2009

Non-accredited tests:
Visual inspection: method and requirements in accordance with EN 149:2001+A1:2009

Before tests according to requirements of the standard, filtering half masks were submitted to:
-  mechanical strength test according to 8.3.3 of EN 149:2001+A1:2009,
- temperature conditioning according to 8.3.2 of EN 149:2001+A1:2009,
- simulated wearing treatment according to 8.3.1 of EN 149:2001+A1:2009.

Note:

This test report consists of twelve (13) pages.
This test report may not be copied fragmentarily, but only as the whole unless there is CIOP-PIB
permission.
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TEST RESULTS OF PENETRATION OF SODIUM CHLORIDE
according to EN 149:2001+ A1:2009

Test object: filtering half masks model MASKA PREMIUM SX00021

Contract to perform testing No. 143/PB-CQV/2021/NO

T
|
F
1
|

No. of

{

|

i
sample |

Penetration of NaCl, % |
(flow rate 1.6 dm3s™)

| Requirements in accordance
| with EN 149:2001+ A1:2009

T
,[ Measured | Uncertainty

(tolerance limit - TW)

Estimation of conformity /
nonconformity
with the standard?

value (U95)

| |
| 51 MS, TC 041 | 004 |
|57 MS,TC| 019 | 0.02
; |
‘ |
59 MS,TC| 043 | 004 |
" | Filtering half masks fulfill
| l requirements given
| 93 AR il FEPY < 20% in p. 7.9.2 of the

; ° EN 149:2001+ A1:2009
| 94 AR 03 | 0.03 FFP2 <6% standard for NaCl
i | - 5 penetration in the range of
- -— PR i the first, the second and the
| ' 1 ' ! third protection class
| (FFP1, FFP2. FFP3).
| 60 SW 0.61 0.05
| 61 SW 0.56 0.05
62 sw 016 | 002

Given results relate to delivered samples only.

MS - sample after the mechanical strength test

TC - sample after temperature conditioning
AR — sample as received

SW — sample after the simulated wearing treatment

') Estimation of conformity/nonconformity was assessed based on binary statement with guard band:;
acceptance level (AL) = tolerance limit (TW) — guard band (w); w is equal to expanded uncertainty (U95).
Risk of incorrect acceptance <2.5%.
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Contract to perform testing No. 143/PB-CON/2021/NO

TEST RESULTS OF PENETRATION OF PARAFFIN OIL MIST
according to EN 149:2001+ A1:2009

Test object: filtering half masks model MASKA PREMIUM SX00021

i Penetration of paraffin oil
! mist, % . : - ;
1 ) ) Requirements in accordance | Estimation of conformity /
. | 3a-1)
s!?ﬁ O{; | (flow rate 1.6 dm"s) with EN 149:2001+ A1:2009 nonconformity
P ‘ T (tolerance limit - TW) with the standard!
' Measured | Uncertainty
value  (U95)
52 MS,TC | 273 | 022
|53 MS,TC | 143 | 0,12
58 MS,TC | 1,82 | 01
: | Filtering half masks fulfill
90 AR ‘ 0,51 | 0.05 rngrements given
| | ; EFP1 < 20% inp.7.9.2 of the
! ‘ ‘ = EN 149:2001+ A1:2009
1 91 AR ' 029 | 0,03 FFP2 < 6% standard for paraffin oil
j | | 5 mist penetration in the
92 AR » 047 004 ERES NS range of the first and the
‘ ‘ ! ‘ ' second protection class
! ; (FFP1, FFR2).
54 SwW 0,89 - 0,08
| 55 SW - 048 . 0,04
56 SW | 088 | 008

Given results relate to delivered samples only.

MS - sample after the mechanical strength test

TC - sample after temperature conditioning

AR = sample as received

SW — sample after the simulated wearing treatment

') Estimation of conformity/nonconformity was assessed based on binary statement with guard band;
acceptance level (AL) = tolerance limit (TW) — guard band (w); w is equal to expanded uncertainty (U95).
Risk of incorrect acceptance <2.5%.
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Contract to perform testing No. 143/PB-COV/2021/NO

TEST RESULTS OF FLAMMABILITY
according to EN 149:2001+ A1:2009

Test object: filtering half masks model MASKA PREMIUM SX00021

| [ T
| No. of | | Requirements in Estimation of conformity /
i sarﬁ e | Visual inspection ;; accordance with nonconformity
| P EN 149:2001 + A1:2009 with the standard
[
\ =
g Filtering half mask
| PEAR did not burn
| Filtering half mask ; o .
plRR | did not burn ' Filtering half mask shall not | T Iering half masks fulfil
| w : requirements given
burn or not continue to 3
| inp 7.11 of the
| burn for more than 5 s after : ;
e ‘ EN 149:2001 +|A1:2009
Filtering half mask | removal from the flame.
67 TC . ; standard.
did not burn ‘
Filtering half mask
e TC did not burn

Given results relate to delivered samples only.

AR — sample as received
TC — sample after temperature conditioning

Page 9 of 13




Contract to perform testing No. 143/PB-COV/2021/NO

TEST RESULTS OF PRACTICAL PERFORMANCE TEST

according to EN 149:2001+ A1:2009

Test object: filtering half masks model MASKA PREMIUM SX00021

‘ Reguirements in Estimation of
3 | Positive Negative accordance with conformity /
ASEESE ElEMERtS |assessment | assessment EN 149:2001 + noncaonformity
3 A1:2009 with th? standard
The face piece fitting 1 4 | 0 ) Filtering half
1 i Filtering half fulfi
; Head harness comfort } = ‘< 0 masks should not masks fulfill
% . ) | h requirements
Security of fastenings 4 0 , ave givenlin p. 7.7
. el " imperfections oilba
eech clearness 0
e | A rendiNe 16 EN 149:2001 +
Field of vision | 4 0 Wea;er 5 A1:2009
, ‘ @ acceptance.
| Materials compatibility with skin 3 4 f; 0 standard.

|

Given results relate to delivered samples only — 68 AR, 69 AR samples were teste

AR — sample as received

Page 10 of 13
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Contract to perform testing No. 143/PB-CON/2021/NO

TEST RESULTS OF COz2 CONTENT IN INHALED AIR
according to EN 149:2001+ A1:2009

Test object: filtering half masks model MASKA PREMIUM SX00021

T I

COzcontentinthe | Average CO2content |

inhaled air, in the inhaled air, Reguirements in |
| e
Nb. of % vol. % vol. ' accordance with isg:‘T:tr:? 3f
| sl T ’ - EN149:2001 + nonconforn¥1it
| samp C A1:2009 | .

Measured |Uncertainty| Measured {Uncertainty| (tolerance limit - TW) | with the standard’

value (U95) value (U95)

| 70 AR 0.78 0.04
f } Filtering half masks
| ‘ COz contentof the | ¢ 4y requirements
i | j inhalation air shall i i
[ 71 AR 0.71 | 0.04 0.72 0.04 | not exceed an )
| | average of 1.0% by p. 7136

| volumé EN 14912001 +
| ‘ ‘ ; i A1:2009 standard.
|72 AR 0.67 004 | | |

Given results relate to delivered samples only.

AR — sample as received

") Estimation of conformity/nonconformity was assessed based on binary statement with guard band;
acceptance level (AL) = tolerance limit (TW) — guard band (w); w is equal to expanded uncertainty (U95).
Risk of incorrect acceptance <2.5%.
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Contract to perform testing No. 143/PB-COV/2021/NO

TEST RESULTS OF VISUAL INSPECTION
according to EN 149:2001+A1:2009%)

Test object: filtering half masks model MASKA PREMIUM SX00021
f \

Clause No. of ; Estimation of conformity /
Inspected parameter EN 149:2001 + A1:2009 | nonconformity
containing requirements } with the standard
Marking 7.3 T Not applicable
. | Filtering half masks
Packaging e | fulfill requirements
|
. 1 ‘ Filtering half masks
Material | . | fulfill requirements
|
Cleaning and disinfecting 7.6 3 Not applicable
|
fiia ‘ Filtering half masks
Finish of parts 8 fulfill requirements
Exhalation valve(s) ’ 7.18 Not applicable
Demountable parts ‘ 7.18 Not applicable

Given results relate to delivered samples only. All samples were evaluated.

END OF TEST REPORT
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